
StayseeⅡ Instruction Manual Ver.3.01 StayseeⅡ Instruction Manual Ver.3.01

目  次　（ＩＮＤＥＸ）
●　安全のための注意事項    Safety Precautions P.2
●　組み立てに必要な工具    Tools required P.2
●　組み立てに必要なパーツ  Reqquired part P.2
●　マフラーについて    　　Muffler P.3
●　パーツリスト   Parts list P.3
●　搭載するシャーシーの準備（フレイヤー、フレイヤー・エボリューション） P.5
　　　　　　　　　　　　　　　　　Preparation of a chassis（Freya,freya-evolution)) 
●　搭載するシャーシーの準備（フレイヤ－ＥＸＷＣ　イーグル３）　　Preparation of a chassisFreyaEXWC,Eagle3)P.8
●　搭載するシャーシーの準備(キャリバー９０）　　Preparation of a chassis（Ｃａｌｉｂｅｒ９０）
●　搭載するシャーシーの準備（エアスキッパー）　Preparation of a chassis　（Ａｉｒsｋｉｐｐｅｒ）
●　ボディの組立   Fuselage P.15
●　ボディへのシャーシーの搭載   Loading of the chassis to a fuselage . P.22

この組み立て説明書では、そのページに関連する機種を、
ページの右上に表示しています。
The model relevant to that page is expressed at the upper right of a page
as this assembly description. 

フレイヤーEXWC及びイーグル３に関する
ページです。

キャリバー９０関するページです。

429 Itokawa,Kimitsu,Chiba
JAPAN, 292-1154

StayseeⅡ Instruction Manual Ver 3.01     ©FUN-TECH／無断転載禁止

製品改良のため予告無く仕様を変更することがあります。

Specifications are subject to change without notice.
©FUN-TECH／無断転載禁止

 －　１　－

組立／取扱説明書 Ver.３.01
Instruction Manual 

この製品は、飛行調整済みのシャーシーを搭載することを前提にしたものです。
搭載するシャーシーは搭載前に十分な飛行調整を行って下さい。

This product is premised on using the chassis which flight adjustment has completed.  
The chassis to be used should perform flight adjustment sufficient before use. 

T-REXに関するページです。

フレイヤー（Ｆｒｅｙａ）

フレイヤー・エボリューション

ステイシーⅡ

いづみ製作所
〒292-1145千葉県君津市糸川４２９
TEL 0439-32-5389   FAX 0439-32-5369

MEMO

Ⅱ

フレイヤーＥＸ－ＷＣ
（ＦｒｅｙａＥＸＷＣ）

キャリバー９０

T-REX

フレイヤー、フレイヤー・エボリョーション
に関するページです



StayseeⅡ Instruction Manual Ver.3.01 StayseeⅡ Instruction Manual Ver.3.01

Ｓｔｅｐ　9 開口部の仕上げ　　Finish

Ｓｔｅｐ　10 燃料チューブの取り出し　　　Extraction of the fuel tube .

工具の取り扱いには十分注意して下さい。  Handle the tools carefully

●　ドリル、ピンバイスなど、２～３φの穴あけが出来る工具
2 or 3mm Drill

●　リーマー(穴を広げるため　ホームセンター等で入手できます)
The tool which spreads a holes.

●　細い丸ヤスリ        A thin circle file

●　紙ヤスリ(＃１５０程度)    Paper file #150

●　金鋸      Saw

●　瞬間接着剤(中粘度と高粘度)
Cyano glue  ( Thin type and high viscosity type) .

●　エポキシ系接着剤
Epoxy type adhesives 

●　両面粘着テープ(クラフト用薄タイプ)
Double-sided adhesion tape (  thin type for crafts) .

Ｓｔｅｐ　11 重量バランス調整　　　Weight balance adjustment .

イーグル３　・・・・・・・・・特に準備するパーツはありません。
Eagle 3  ・・・・・・・・・・・There is no especially part to prepare.

－　２　－ －　２３　－

安全のための注意事項

無線操縦模型は玩具ではありません。
●組み立て、飛行、点検、整備はご自身が責任を持って行ってください。
●小さい部品が多いので、組み立て作業は、必ず幼児の手の届かない所で行ってください。
●フライト前、フライト後は必ず、ビスの緩み、各部の劣化などを点検し異常があれば交換修理して
ください。
●純正部品以外のパーツを使用しないで下さい。 事故や不調の原因になるおそれがあります。
また、社外品を使用しての事故や破損などについては一切責任を負いませんのでご了承下さい。
●組立て前に、もう一度説明書を見直して下さい。 説明書はいつでも見られるように大切に保管して
下さい。

This radiocontrol model is not a toy.

●You are responsible for this model's assemble , safety operation. 
●Assemble this kit only in place out of children's reach.

●Take enough safety precaution before and after operation.   After every flight , inspect screw and nuts for looseness, and partsfor 

wear.  

Any damaged parts shuld be immediately.
●Use only Fun-Tech genuine parts for replacement.  Failing to do so will result in accidents or malfunction of the model.

２．組立に必要な工具 Tools required

３．組立に必要なパーツ Reqquired part

１．安全のための注意事項 Safety Precautions

スワッシュプレートロッドの通過部は必要に応じて広げてください。

スターターシャフトの穴はあけてありません、シャーシーに応じて７φ程度の穴を設けてください。

Extend the passage section of the swash plate rods if needed.    
The hole of a starter shaft is not made.   Prepare the hole about 7φ according to a chassis. 

ｷｬﾘﾊﾞｰ90
(Caliber90)

T-REX

フレイヤーEX-WC
(Freya EXWC)
イーグル３(Eagle3)

フレイヤー、フレイヤー・エボリューション・・・
ヒロボー品番 ０４０４－７０１(ＥＸフローティングゴム)， ヒロボー品番 0414-328（ Ｅ３テールブームブレースバンド） を
別に用意して下さい。(本キットには付属しておりません。 ）

Freya,Freya-Evolution・・・ Hirobo 0404-701（EX floating rubbe） and Hirobo 0414-328(E3 tail boom brace band)

フレイヤーEX-WC・・・・ ヒロボー品番 0414-328  Ｅ３テールブームブレースバンド を別に用意して下さい。
(本キットには付属しておりません。 ）
Freya EX-WC ・・・・・Hirobo 0414-328E3 tail boom brace band
Please prepare. (It is not attached to this kit.)  

フレイヤー （Ｆｒｅｙａ）
フレイヤー・エボリューション

燃料が空の状態でローターヘッドを持ってヘリコプターを持ち上げたときにスキッドパイプが水平

となるように重量バランスを調整してください。
胴体内部にバラストの搭載が必要なときは、バラストは確実に固定してください

When you lift a helicopter with a rotor head in the state without fuel, please adjust weight 

balance so that a skid pipe becomes level.
When loading of ballast is required, please fix ballast to the interior of a fuselage certainly. 

胴体下後部に穴をあけて燃料チューブを通過させてください。

Please make a hole in the bottom rear of the fuselage and  pass a fuel tube. 



StayseeⅡ Instruction Manual Ver.3.01 StayseeⅡ Instruction Manual Ver.3.01

Ｓｔｅｐ　8 シャーシーの搭載　Loading of the chassis 
ｷｬﾘﾊﾞｰ90　・・・・・・・・・特に準備するパーツはありません。
Caliber90  ・・・・・・・・・・・There is no especially part to prepare.

下記のシャーシーについては、適合するマフラーは上下オフセットタイプのHN-90　Type-F　となります。
The muffler which suits about the following chassis is Fun-Tech vertical offset type HN-90 Type-F. 

ｷｬﾘﾊﾞｰ90　 Caliber90

適合マフラー Conformity muffler 

HN-90 Type-F　( OS , YS 共用） 上下オフセットマニホールドＡｓｓｙ
      　　　　（上下オフセットタイプ）       ( OS , YS 共用）

Fun-tech Fun-tech
HN-90 Type-F(OS,YS）Vertical offset typeVertical offset manifold Assy(OS,YS)

写真のようにテールミッションを組み立てる穴を開け、
リンケージレバーの干渉部分をカットします.
オプションの金属ミッションケースーでは問題ありません.

パーツ名　　Part name 内容　Quantity
クロスメンバー　　Ｌ１９．５ (Cross member    L19.5) 2
クロスメンバー　　Ｌ２６．５ (Cross member    L26.5) 2
クロスメンバー　　Ｌ４１．０ (Cross member    L41.0) 2
Ｍ３ｘ８ 2
セットスクリュー Ｍ３ｘ２５ (Set screw  M3x25) 4
テールラバーブロック (Tail rubber block) 1

パーツ名　　Part name 内容　Quantity
クロスメンバー　　Ｌ１８．５ (Cross member    L19.5) 2
クロスメンバー　　Ｌ２５．５ (Cross member    L26.5) 2
クロスメンバー　　Ｌ４３．０ (Cross member    L41.0) 2
セットスクリュー Ｍ３ｘ２５ (Set screw  M3x25) 4
セットスクリュー Ｍ３ｘ６ (Set screw  M3x6) 4
Ｍ３ｘ５ 4
Ｍ３ｘ８ 2
Ｍ３ワッシャー (3mm washer) 4
ＥＸカラー (EX collar) 4
テールラバーブロック (Tail rubber block) 1

－　２２　－ －　３　－

５．パーツリスト Parts List

６φ穴
６φholes 左側

Left side.

ﾃｰﾙﾊﾟｲﾌﾟ
Tail pipe ﾃｰﾙﾐｯｼｮﾝｹｰｽ

Tail box

ナツトを接着剤で固
定してください
Fix nuts  with 

テールミッションをテールミッションホルダーと分離した

状態でボディ後部を被せ、テールミッションを組み戻し

て下さい。

Please separate tail missions with a tail missions 

holder. 
Return tail mission after putting the body rear. 

フレイヤーEX-WC(Freya EXWC)
イーグル３(Eagle3)

４． マフラーについて Ｍｕｆｆｌｅｒ

エアスキッパー90・・・・ＪＲ品番 ６０８６６ テールクランプ（ベンチャー３０，５０用） を別に用意して下さい。
(本キットには付属しておりません。 ）
Sylphide90・・・・・ ＪＲ No. 60866 Tail clamp for Venture 30,50
Please prepare. (It is not attached to this kit.)  

フレイヤー （Ｆｒｅｙａ）
フレイヤー・エボリューション

エアスキッパー90



StayseeⅡ Instruction Manual Ver.3.01 StayseeⅡ Instruction Manual Ver.3.01
 

Ｓｔｅｐ　7 ボディ底部の加工
Processing of a fuselage bottom 

パーツ名　　Part name 内容　Quantity
クロスメンバー　　Ｌ１７．５ (Cross member    L17.5) 2
クロスメンバー　　Ｌ３３．０ (Cross member    L33.0) 2
Ｍ３ｘ６ 2
Ｍ３ｘ２０ 3
Ｍ３ｘ２５ 2
Ｍ３ｘ３５ 2
Ｍ３ワッシャー (3mm washer) 2
Ｍ３ナット 1
ボディステー (Body stay) 1
H３mmカラー (H３ collar) 1
H４．５mmカラー (H4.5 collar) 2 エアスキッパー９０穴
H１０mmカラー (H10 collar) 4
カウンターギァシャフト (Counter gear shaft) 1
テールラバーブロック (Tail rubber block) 1

パーツ名　　Part name 内容　Quantity
クロスメンバー　　Ｌ19．5 (Cross member    L19.5) 2
クロスメンバー　　Ｌ25．5 (Cross member    L25.5) 2
Ｍ3ｘ30セットスクリュー 2
H3ｍｍ (H３ collar) 3
Ｍ３ｘ２５ 1 エアスキッパー90穴
Ｍ３ｘ３５　・Ｍ３ｘ８ 2
Ｍ３ナット (M3　Nut) 1
Ｍ３ワッシャー 2
テールラバーブロック (Tail rubber block) 1

パーツ名　　Part name 内容　Quantity
フロントボディ (Fronr fuselage) 1
リアーボディ ( Rear fuselage) 1
水平尾翼 (Horizontal Stabilizer) 2
ダンパースポンジ (Damper sponge)  4
ジュラコンワッシャー (Resin washer) 4
Ｍ２．６リベットボルト (M2.6 rivet bolt ) 12
Ｍ２．６段付きナット (Flange nut ) 12
Ｍ３ｘ６ 6

－　４　－ －　２１　－

脚ダンパー通過穴をあけてください。

Make foot damper passage holes. 

MEMO

ボディ (Fuselage)

エアスキッパー90
(Ａｉｒｓｋｐｐｅｒ 90)

ｷｬﾘﾊﾞｰ90
(Caliber90) 胴体底部の穴加工は、出荷時には小さめです。

パーツと穴の縁が接触しないように、シャーシー搭載後に穴を広げてください。

もし接触した場合は、胴体の振動、胴体の亀裂の原因となります。

Hole processing of a fuselage bottom is a little smallish at the time of shipment. 

Please extend a hole after chassis loading so that the edge of a part and a hole does not 

contact. 
When it contacts, it becomes the cause of generating of vibration of a fuselage, and generating 
of a crack of a fuselage



StayseeⅡ Instruction Manual Ver.3.01 StayseeⅡ Instruction Manual Ver.3.01

Ｓｔｅｐ　５  ボディに６φの穴をあけてください。
Loading holes .

Ｓｔｅｐ　１ クロスメンバーの取り付け
Attachment of cross members 

Ｓｔｅｐ　６  フローティングダンパーの取り付け
Floating dampers 

シャーシー前部

Chassis front

－　２０　－ －　５　－

Ｌ 41.0mm

各シャーシー専用の穴の中心位置はボディ表面にマーキングしてあります。
キリで下穴をあけ、６φに広げてください。

Please make six holes with a diameter of 6mm in the body. 
The hole position only for each chassis is shown in the fuselage surface. 

ジュラコンワッシャー
Resin washer 

シャーシー
Chassis

クロスメンバー
Cross member  

ダンパー
Damper 

Ｍ３ボルト
M3 Bolt

ジュラコンワッシャー
Resin washer 

サンドペーパー＃１５０で接着面を粗す。 瞬間接着剤
Cyano glue 

ダンパースポンジ
Damper sponge  

Ｍ３ボルト
M3 Bolt

クロスメンバー
Cross member  

ボディ内側
Fuselage inside ６φ穴

６φhole  

瞬間接着剤

Cyano glue 

６組製作して下さい。
Make 6 sets

ボディにあけた６φ穴の外側からクロスメンバーを差し
込んで下さい。 クロスメンバーにダンパーを仮組み
して下さい。
スポンジ表面に瞬間接着剤を塗布した後、クロスメン
バーを引っ張り出し、ダンパーをボディ内面に接着し
てください。

Insert a cross member from the outside of 6mm  hole 
made in the fuselage.   Please temporary-construct 
the damper to the cross member and make it him. 
Pull  out the cross member and paste up a damper on 
a fuselage inside, after applying cyano glue  to the 
sponge surface 

同梱のクロスメンバー等のパーツの形状が、説明書の写真と違う場合があります。
The form of parts, such as an enclosed cross member, may differ from the photograph of a description. 

説明用の写真はフレイヤ・エボリューションを用いています。
The photograph uses Freya-Evolution. 

５． 搭載するシャ－シーの準備（ﾌﾚｲﾔ､ ﾌﾚｲﾔ･ｴﾎﾞﾘｭｰｼｮﾝ）
Preparation of a chassis(Freya,Freya-Evolution) 

Ｌ 26.5mm

Ｌ 19.5mm

写真に示す位置に指定の長さのクロ

スメンバーにセットスクリューを取り付

け、シャーシーに取り付けて下さい。

【必要なパーツ】
クロスメンバー Ｌ１９．５
クロスメンバー Ｌ２６．５

クロスメンバー Ｌ４１．０
セットスクリュー Ｌ２５．０

Ｍ３ｘ８

Please attach a set screw in the 
cross member of the length of 
specification with the position shown 
in a photograph, and attach in the 
chassis. 

[A required part] 

２個
２個
２個
４個
2個

2

2
4

2

2

Cross member  L19.5
Cross member  L26.5
Cross member  L41.0
Set screw   L25.0
Ｍ３ｘ８



StayseeⅡ Instruction Manual Ver.3.01 StayseeⅡ Instruction Manual Ver.3.01

Ｓｔｅｐ　3 ボディ後部にナットの接着
Paste up nuts on the fuselage rear.

Ｓｔｅｐ　２ テールブームブレースバンド を取り付けて下さい。
Tail boom brace band

Ｓｔｅｐ　３ テールラバーブロックの取り付け。
Tail rubber block

Ｓｔｅｐ　４  水平尾翼の接着
Horizontal stabilizer 

Ｓｔｅｐ　4 ＥＸフローティングゴムをシャーシーのスキッド取り付け部に
取り付けて下さい。
Attach EX floating rubber in the skid attachment section
of a chassis. 

－　６　－ －　１９　－

段付きナット

ボディ後部の３ｍｍ穴１２個に、段付きナットを内側からはめ込みます。
外周部から少量の瞬間接着剤で固定し、周囲をエポキシ接着剤で固めます。

ボルト穴に接着剤を入れないよう注意してください。

Nut with the flange is inserted in 3mm holes of the fuselage rear from an inner side. 

It fixes with a little cyano glue , and a nut is hardened with epoxy adhesives. 

Flange nut 

サンドペーパー＃１５０で接合部を粗す。

Finish the surface using sandpaper #150. 

水平尾翼 Horizontal Stabilizer

ボデイ後部
FuselageRear

垂直尾翼 Vertical stabilizer

９０° ９０°

エポキシで接着 Epoxy

段付ナット

３φ穴

Flange nut

３φhole

瞬間接着剤
Cyano glue 

エポキシ
Epoxy

ボディ内側
Fuselage inside

テールラバーブロックを両面粘着テープ
で固定して下さい。

Fix a tail rubber block with Double-
sided adhesion tape.

４２mm

ヒロボー品番 ０４０４－７０１ ＥＸフローティングゴム を別に用意して下さい。

(本キットには付属しておりません。 ）
Hirobo 0404-701 EX floating rubber   

ヒロボー品番 0414-328

E3テールブームブレースバンドを別に用意

して下さい。
(本キットには付属しておりません。 ）

Hirobo0414-328

E3 Tail boom brace band   
Please prepare.

(It is not attached to this kit.)   

フレイヤー （Ｆｒｅｙａ）

前部取付位置
Front part attachment position

後部取付位置
Rear attachment position 



StayseeⅡ Instruction Manual Ver.3.01 StayseeⅡ Instruction Manual Ver.3.01

Ｓｔｅｐ１ ボディの前後を組み合わせ、仮止めします。
Join the fuselage front and the rear

Ｓｔｅｐ　5 テールギヤーボックスの一部を削除して下さい。
Tail gear box. 

Ｓｔｅｐ　２  接合部に穴をあけます。
Make holes in the joint. 

ここまてで、フレイヤー，フレイヤ・エボリューションの搭載準備は完了です。
ボディの組み立て(P.1８)に進んで下さい。
Preparation of the chassis of Freya,Freya-Evolution is completion. 
Please move on to the assembly (P.１８) of the fuselage. 

－　１８　－ －　７　－

ボディの前後を合わせ、セロテープで仮止めします。

Join the fuselage front and the rear. With a Scotch tape, it temporary-stops and carries out．

８． ボディの組み立て (Fuselage)

６ｍｍ

３ｍｍφ穴

３ｍｍφ穴 10個(Dia 3mm 12 holes )

ｷｬﾘﾊﾞｰ90
(Caliber90)

ボディ内面への接触を回避するため、テールギャーボックスの垂直尾翼取り付け台座の凸部を切除

して下さい。

In order to avoid the contact to a body inside, please excise the convex section of the vertical tail 

mount seat of a tail gear box. 

フレイヤーEX-WC
(Freya EXWC)
イーグル３(Eagle3)

シルフィード90
(Sylphide 90)

ﾌﾚｲﾔ（Ｆｒｅｙａ）

ﾌﾚｲﾔ･ｴﾎﾞﾘｭｰｼｮﾝ

(Freya-Evolution)

フレイヤの場合

In the case of Freya .



StayseeⅡ Instruction Manual Ver.3.01 StayseeⅡ Instruction Manual Ver.3.01

Ｓｔｅｐ　４ テールラバーブロックと垂直尾翼バンドの取り付け
Fix a tail rubber block and vertical stabilizer band 

Ｓｔｅｐ　１ クロスメンバーの取り付け
Attachment of cross members 

　　　　　テールサポーターを写真の位置に
　　　　取り付け変更してください。

Ｍ3×35
Ｍ3ワッシャー

Ｓｔｅｐ　５ スキッドダンパーの取り付け
Skid damper

スキッドダンパーをフロントのみ
写真の位置に変更してください。

シャーシー前部 スキッドダンパーは高さ約12ｍｍの
ＪＲ・Ｋ＆Ｓ製品のご使用をお勧め

Chassis front いたします。

Ｓｔｅｐ　2 テールブームブレースバンド を取り付けて下さい。
Tail boom brace band

ここまてで、シャーシーの搭載準備は完了です。
ボディの組み立て(P.1８)に進んで下さい。
Preparation of the chassis　of  Shilphide90 is completion. 
Please move on to the assembly (P.18) of the fuselage. 

－　８　－ －　１７　－

６． 搭載するシャ－シーの準備（フレイヤーEX-WC､イーグル３) 
Preparation of a chassis(Freya EXWC,Eagle3) 

同梱のクロスメンバー等のパーツの形状が、説明書の写真と違う場合があります。

The form of parts, such as an enclosed cross member, may differ from the photograph of a 

description. 

エアスキッパー90
(Ａｉｒｓｋｐｐｅｒ 90)

Ｌ 43.0mm

Ｌ 25.5mm
Ｌ 18.5mm

写真に示す位置に指定の長さのクロ

スメンバーにセットスクリューを取り付

け、シャーシーに取り付けて下さい。

【必要なパーツ】
クロスメンバー Ｌ１８．５
クロスメンバー Ｌ２５．５

クロスメンバー Ｌ４３．０
セットスクリュー Ｌ２５．０

Ｍ３ｘ８

Please attach a set screw in the 
cross member of the length of 
specification with the position shown 
in a photograph, and attach in the 
chassis. 

[A required part] 

２個
２個
２個
４個
2個

2

2
4

2

2

Cross member  L18.5
Cross member  L25.5
Cross member  L43.0
Set screw   L25.0
Ｍ３ｘ８

ヒロボー品番 0414-328

E3テールブームブレースバンドを別に用意

して下さい。
(本キットには付属しておりません。 ）

Hirobo0414-328

E3 Tail boom brace band   
Please prepare. 

テールラバーブロックを両面粘着テープ
で固定して下さい。

Fix a tail rubber block with Double-
sided adhesion tape.



StayseeⅡ Instruction Manual Ver.3.01 StayseeⅡ Instruction Manual Ver.3.01

Ｓｔｅｐ　３ テールパイプサポーターの取り付け Ｓｔｅｐ　３ テールラバーブロックの取り付け。
Attachment of tail supporter Tail rubber block

Ｓｔｅｐ　４ 垂直尾翼バンドを取り外してください。
Vertical stabilizer band is not used. 

Ｓｔｅｐ　５ ＥＸフローティングゴムを延長します。
Extension of EX floating rubber 

テールギヤーボックスの垂直取り付け
部分 　　　　　をカットしてください。

ここまてで、フレイヤーEXWC、イーグル３の搭載準備は完了です。
ボディの組み立て(P.1８)に進んで下さい。
Preparation of the chassis of Freya EXWC,Eagle3 is completion. 
Please move on to the assembly (P.１８) of the fuselage. 

－　１６　－ －　９　－

４２mm

ＥX florting rubber

Ｍ３×６

ＥＸカラー
EX collar

ＥＸフローティングゴム

ＥＸフローティングゴムに延長用カラーを取
り付けて下さい。

【必要なパーツ】

ＥＸカラー
Ｍ３×６ セットスクリュー

Please attach the collar for extension on 

the lower part of EX floating rubber. 
[A required part] .

４個
４個

４
４

垂直尾翼バンドは使用しませ

ん。

Ｍ３×５ボルトを使用して下さ

い。

【必要なパーツ】
Ｍ３x５
３mmワッシャー

A vertical stabilizer band is 
not used. 

Please attach a tail gear box 

using M3x5 

４個
４個

JR品番 ６０８６６ テールクランプ ベンチャー３０，５０用を別に用意して下さい。

(本キットには付属しておりません。 ）

JR No.60866  Tail clamp   For Venture 30, 50   
Please prepare. (It is not attached to this kit.)   

水平尾翼ベースを削って下さい。

Shave the horizontal stabilizer base

テールサポーター
Tail supporter 

テールサポーター
Tail supporter 

Ｈ３mm カラー
H ３mm Collar 

Ｍ３ナット
M3 Nut 

Ｍ３x２５

JR品番 ６０８６６ テールクランプ

（ベンチャー３０，５０用）

JR No.60866  Tail clamp  

エアスキッパー90
(Ａｉｒｓｋｐｐｅｒ 90)

フレイヤーEX-WC
(Freya EXWC)
イーグル３(Eagle3)

テールラバーブロックを両面粘着テープ
で固定して下さい。

Fix a tail rubber block with Double-
sided adhesion tape.



StayseeⅡ Instruction Manual Ver.3.01 StayseeⅡ Instruction Manual Ver.3.01

Ｓｔｅｐ　２ リンケージロッド取り付け変更
Linkage rod attachment change

Ｓｔｅｐ　１ クロスメンバーの取り付け
Attachment of cross members 

          エルロンサーボ、ピッチサーボのサーボ
　　　　ホーンに取り付いているボールと、リンケー
　　　　ジレバーのボールを、写真のように内側に
　　　　変更してください。

Ｓｔｅｐ  ２ ボディステーにボルトとカラーを取り付けてください。
Attach bolts and a collars on the body stay. 

－　１０　－ －　１５　－

写真に示す位置(ノーマル状態の取

り付け位置)のクロスメンバーを指定

の長さのクロスメンバーに取り替え

て下さい。

【必要なパーツ】

クロスメンバー Ｌ１７．５ ２個

クロスメンバー Ｌ３３．０ ２個

Exchange the cross  member of the 

position (attachment position of a 

normal state) shown in a photograph 

to the crossing member of the 

appointed length. 

[A required part] 

７． 搭載するシャ－シーの準備（ｷｬﾘﾊﾞｰ90）
Preparation of a chassis(Caliber90) 

同梱のクロスメンバー等のパーツの形状が、説明書の写真と違う場合があります。

The form of parts, such as an enclosed cross member, may differ from the photograph of a 

description. 

ボディステーに、シャーシー取付け用ボルト及びカ

ラーをセットしてください。
【必要なパーツ】

ボディステー
Ｍ３×２０
H４．５mmカラー

Please set the bolt for chassis attachment, and a 
collar to the body stay. 

[A required part] 
Body stay           

M3x20               
H4.5mm collar     

１個
２個
２個

１
２
２

エアスキッパー90
(Airskpper 90)

Ｌ 33.0mm

Ｌ 26.5mm



StayseeⅡ Instruction Manual Ver.3.01 StayseeⅡ Instruction Manual Ver.3.01

Ｓｔｅｐ　３ ボディステーを取り付けてください。
Attach body stay.

Ｓｔｅｐ　１ クロスメンバーの取り付け
Attachment of cross members 

クロスメンバーＬ19.5
Ｍ３×８

Ｓｔｅｐ　４ テールサポーターの取り付け位置を変更してください。
Change the attachment position of a tail supporter.

セットスクリュー３×30
クロスメンバーＬ２５

Ｓｔｅｐ　５ 水平尾翼取り付け台座を削り取ってください。
Shave off a horizontal stabilizer mount seat. 

－　１４　－ －　１１　－

ｷｬﾘﾊﾞｰ90
(Caliber90)

写真に示す位置に、ボディステーを取付
けてください。

Attach body stay in the position shown 
in a photograph. 

テールサポーターを写真の位

置に取り付けてください

Please attach a tail supporter 

in the position of a photograph. 

削る
Shaveoff

５． 搭載するシャ－シーの準備（エアスッキパー９０）
Preparation of a chassis(Airskpper 90) 

同梱のクロスメンバー等のパーツの形状が、説明書の写真と違う場合があります。

The form of parts, such as an enclosed cross member, may differ from the photograph of a 

description. 

写真に示す位置に指定の長さのクロ
スメンバーにセットスクリューを取り付
け、シャーシーに取り付けて下さい。

【必要なパーツ】

クロスメンバー Ｌ２４．０ 2個
クロスメンバー Ｌ１９．５ ２個

Please attach a set screw in the 

cross member of the length of 

specification with the position shown 

in a photograph, and attach in a 

chassis. 
[A required part] .
Cross member    L24.0 ２個
Cross member   L19.5      2個

2



Staysee2 Instruction Manual Ver.3.01 Staysee2 Instruction Manual Ver.3.01

Ｓｔｅｐ　６ テールパイプを１０ｍｍ上方に取り付けて下さい。
Attach a tail pipe in 10mm upper part. Ｓｔｅｐ　８ テールラバーブロックの取り付け。

Tail rubber block

ここまてで、キャリバー９０の搭載準備は完了です。
ボディの組み立て(P.1８)に進んで下さい。
Preparation of the chassis of Caliber90 is completion. 
Please move on to the assembly (P.１８) of the fuselage. 

Ｓｔｅｐ　７ テールサポーターの取り付け方法
Attachment of a tail supporter 

－　１２－ －　１３　－

中央に取り付けていたサポーターは使用しません。
The supporter attached in the center is unnecessary. 

Ｈ３カラー

TailSupporter

Ｍ３ナット

Ｍ３×２０

Supporterbase(Undersurface)

（下面）

前

Ｍ３Ｎｕｔ

テールサポーター

Front

サポーターベース

Ｈ３ Ｃｏｌｌａｒ

テールサポーターベースへのテール

サポーターの取り付けでは、標準の

位置ではなく、図のように取り付けま

す。

サポーターベース下面の凸部の間

にＨ３カラーを入れ、左右からサポー

ターで鋏み、Ｍ３×２０を貫通させ取

り付けます。

Please put in H3 color between the 

convex sections under the 

supporter base, set a supporter to 

right and left, and attach by M3x20.

１個
１個
１個

Ｍ３×２０
Ｍ３ナット
Ｈ３mmカラー

【必要なパーツ】

１
１
１

Ｍ３×２０
Ｍ３ Nut
Ｈ３mm Collar

【A required part】

２０mm
テールラバーブロックを両面粘着テープで固定

して下さい。 テールミッション取り付けには垂直

尾翼
バンドは使用しません。 Ｍ３×６ボルトを使用

して下さい。

Fix a tail rubber block with Double-sided 
adhesion tape.

A vertical stabilizer band is not used. 

Please attach a tail gear box using M3x６
[A required part] .

２個

２個

Ｍ３×６

３mmワッシャー

【必要なパーツ】
１０mmカラー
10mm Collar

同梱のカウンターギアシャフトに交換してください。

Please exchange a counter gear shaft for an enclosed 

１０mmカラーを用いてテールパイプ

取り付けベースを１０ｍｍｔ嵩上げし

てください。 前部はM3x35、後部は

M3x25を使用してください。

カウンターギャーシャフトも付属のも

のに交換してください。

Please attach the tail pipe 

attachment base on 10mm using 

10mm spacer. 

The front part should use M3x35 

and the rear should use M3x25.

Please also exchange a counter gear 

shaft for an enclosed shaft. 

２個
２個
４個

Ｍ３×２５
Ｍ３×３５
１０mmカラー

【必要なパーツ】

１個カウンターギアシャフト

1
2
2

Counter gear shaft
【A required part】

4１０mm Collar

Ｍ３×25
Ｍ３×35

MEMO


